
Revised: 

LP68163  Gator Attachment Mount Hitch (HPX '18+)

1-18-21

# Part # Qty Description

1 ST43296 1 1/2" Thread Rod x 17"

2 ST43469 1 Spring Cotter Pin

3 ST50223 1 Spring

4 ST50237 4 Bowtie Clip 1/2"

5 ST50282 1 Hitch WA

6 ST50366 2 Support Link HPX, TH-TS, 550

7 ST50298 2 Latch Side

8 ST50359 2 Locking Pin 5/8"dia S.S

9 ST50358 2 Roll pin 1/4" x 2"

10 ST50360 2 Spring

11 ST50372 2 1/2" x 2" Clevis Pin

12 ST50373 1 Clevis Pin ø5/8" x 3"

13 ST50377 1 Spreader Mount Frame

# Part # Qty Description

14 ST65008 2 5/16 Flange Nut

15 ST65012 4 3/8 Flange Nut

16 ST65014 1 5/16 x 1 Flange Bolt

17 ST65034 4 1/2" Nut

19 ST65091 2 3/8 x 1-3/4 Hex Bolt

19 ST50959 1 Mounting Bracket, Display

20 ST50305 1 Bracket Receiver

21 ST48613 1 User Interface

22 ST65199 2 M5 Flat Washer

23 ST65275 2 M5x8 Button-Head Screw

 ST50940 1 Power Harness

 ST50974 1 Display Cable

22 23

6

15

15

14

14 3

16

17

19

7
17

15

11

4

1

15

17

7

19

17

12

5

4

11

8
10

6

9

4

2

13

21

19

20

22

23


